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Spect = [ spectrum k=
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 dBTP—FRURIGUS e —ABS— n -10 dBE—pRUREOU S VE—ABS A
20 dg -20dB
| SPURIOUS_LINE_ABS._ -SRURIOUS.
-40 dBm | -40 dBm
50 d8 | = 50 dBm—} | / — e
0TeEm ke
-70 dBm 70 dBm
80 d 80 dB
o0 de 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimif Rangelow | RangeUp | RBW | Frequency Power Abs | ALimif
30.000 MHz 1.000 GHz 1.000 MHz 901.83658 MHz 55,52 dém -30.52 d& 30.000 MHz 1.000 GHz 1.000 MHz B58.69315 MHz 55,66 dBm ~30.66 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,54826 GHz -40.82 dém -15.82 de 1.000 GHz 2,550 GHz 1.000 MHz 2,54981 GHz -47.91 dém -22.91 de
2.640 GHz 3.000 GHz 1.000 MHz 2.65646 GHz -53.04 dBm -28.04 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.65304 GHz -49.32 dBm -24.32 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.14098 GHz -44.48 dBm -19.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18508 GHz -44.08 d8m -19.08 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.71113 GHz -44.71 dém -15.71 08 7.000 GHz 10.000 GHz 1.000 MHz 7.77862 GHz -45.37 dém -20.37 dB
10.000 GHz 14,000 GHz 1.000 MHz 11.91601 GHz -52.49 dBm -27.49 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.39145 GHz -52.77 dBm -27.77 dB
14.000 GHz 16,000 GHz 1.000 MHz 17.04887 GHz -50.35 d8m -25.35 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.02287 GHz -50.07 d8m -25.07 dB
18.000 GHz 27.000 GHz 1.000 MHz 23.25296 GHz -50.46 dBm -25.46 B 18.000 GHz 27.000 GHz 1.000 MHz 23.28146 GHz -50.49 dém -25.49 dB
( | ) .- [ I ) .-
Data APR.Z02 20:05:05 Date: 7.APR.2023 20:06:29
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 2.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dBme puRIoLe bine ano n y
-20 dem
| SPURIOUS_LINE_ABS_
-40 dBm
| |
-50 dBm “m RPN PP - e e e
0TEm
-70 dem
-80 dBm
-90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 989,09295 MHz -55.38 dBm -30.38 dB
1,000 GHz 2,550 GHz 1.000 MHz 2.54864 GHz -51.69 dBm -26.69 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64027 GHz -40.72 dBm -15.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.23097 GHz -45.05 dBm -20.05 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.84611 GHz -43.70 dBm -18.70 dB
10,000 GHz 14.000 GHz 1.000 MHz 11.92151 GHz -52.79 dBm -27.79 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.00837 GHz -50.21 dBm -25.21 dB
18,000 GHz 27.000 GHz 1.000 MHz 23.76093 GHz -50.72 dBm -25.72 dB
—
i i
Date. 7 2PR 2027  00.07.5]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 38 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp s Sl ER ‘ 7
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 dBTP—FRURIGUS e —ABS— n -10 dBE—pRUREOU S VE—ABS A
-20dB
_LINE_ABS_ | SPURIOUS_L|
-40 dBm {
50 dem—L | 50 dB |
L A B R L P e na -
0aeEm OTEm
-70 dBm 70 dBm
80 d 80 dB
o0 de 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs AL Rangelow | RangeUp | RBW | Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1.000 MHz 890.20240 MHz 55,48 dBm -30.48 d& 30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz 55,53 dém -30.53 d&
1.000 GHz 2,550 GHz 1,000 MHz 2,53973 GHz -47.05 deém -22.05 de 1.000 GHz 2,550 GHz 1.000 MHz 2,53315 GHz -51.61 dém -26.61 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64261 GHz -50.94 dBm -25.94 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.65160 GHz -47.70 dBm -22.70 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.14148 GHz -43.91 dém -18.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18148 GHz -44.30 d8m -19.30 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.71213 GHz -44.57 dam -19.57 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.77212 GHz -42.47 dém -17.47 dB
10.000 GHz 14,000 GHz 1.000 MHz 1191901 GHz -52.44 dBm -27.44 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.91201 GHz -52.71 dBm -27.71 dB
14.000 GHz 16,000 GHz 1.000 MHz 17.03487 GHz -50.26 d8m -25.26 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.03787 GHz -50.28 d8m -25.28 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.90014 GHz -50.61 dBm -25.61 dB 18.000 GHz 27.000 GHz 1.000 MHz 23.24896 GHz -50.61 dBm -25.61 dB
( | ) .- [ I ) .-
Data: 20
Highest Channel / QPSK
Spectrum I o
Ref Level 0.00 dém Offset 2.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dBme puRIoLe bine ano n y
-20 dem
| SPURIOUS_LINE_ABS_
-40 dBm
-50 dkm w—nhl WL;J. O e [erte——
| e Al
m
-70 dem
-80 dBm
-90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 989,09295 MHz -55.74 dBm | -30.74 dB
1,000 GHz 2,550 GHz 1.000 MHz 2,53935 GHz -53.11 dBm -28.11 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64927 GHz -43.26 dBm | -18.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.22147 GHz -44.99 dBm | -19.99 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.83211 GHz -45.03 dBm -20.03 dB
10,000 GHz 14.000 GHz 1.000 MHz 11.91601 GHz -52.59 dBm -27.59 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.01737 GHz -50.35 dBm | -25.35 dB
18,000 GHz 27.000 GHz 1.000 MHz 23.24196 GHz -50.56 dBm -25.56 dB
—
Jjl ) A
Date. 7 APR 2027  20.28.00

Sporton International Inc. (Kunshan)
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FCC ID : IHDT56AM1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 38/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp \ = [ sp ) k=
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 dBTP—FRURIGUS e —ABS— n -10 dBE—pRUREOU S VE—ABS A
-20dB
_LINE_ABS_ | SPURIOUS_L|
-40 dBm
=0 b | o | I
. MWIM P PP e - Mm T L
m -
-70 dBm 70 dBm
80 d 80 dB
o0 de 90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs AL Range Low Range Up RBW | Frequency Power Abs | AL
30.000 MHz 1.000 GHz 1.000 MHz 903.77561 MHz 5573 dém -30.73 d& 30.000 MHz 1.000 GHz 1.000 MHz 854.99500 MHz 5544 dBm ~30.44 d&
1.000 GHz 2,550 GHz 1,000 MHz 2.54477 GHz -50.45 dem -25.45 db 1.000 GHz 2,550 GHz 1.000 MHz 2,52540 GHz -53.87 dém -28.87 de
2.640 GHz 3.000 GHz 1.000 MHz 2.70252 GHz -48.63 dBm -23.63 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64503 GHz -45.70 dBm -20.70 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.14198 GHz -42.20 d8m -17.20 d& 3.000 GHz 7.000 GHz 1.000 MHz 5.17608 GHz -44.53 d8m -19.53 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.71263 GHz -43.24 dém -18.24 o8 7.000 GHz 10.000 GHz 1.000 MHz 7.76512 GHz -46.36 dBm -21.36 dB
10.000 GHz 14,000 GHz 1.000 MHz 11.94901 GHz -52.74 dBm -27.74 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.92751 GHz -52.71 dBm -27.71 dB
14.000 GHz 16,000 GHz 1.000 MHz 17.02687 GHz -50.24 d8m -25.24 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.04137 GHz -50.27 d8m -25.27 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.87265 GHz -50.69 dBm -25.69 dB 18.000 GHz 27.000 GHz 1.000 MHz 23.84893 GHz -50.63 dBm -25.63 dB
( | ) .- [ I ) .-
Data: 20
Highest Channel / QPSK
Spectrum I o
Ref Level 0.00 dém Offset 2.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dBme puRIoLe bine ano n y
-20 dem
| SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm | W:L‘L MIN’.’
[ e e A ERet ot
m
-70 dem
-80 dBm
-90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 866.44928 MHz -55.54 dBm | -30.54 dB
1,000 GHz 2,550 GHz 1.000 MHz 2.54477 GHz -52.44 dBm -27.44 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.65088 GHz -45.83 dBm | -20.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.21197 GHz -45.33 dBm | -20.33 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.81761 GHz -44.58 dBm -19.58 dB
10,000 GHz 14.000 GHz 1.000 MHz 11.91501 GHz -52.71 dBm -27.71 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.03787 GHz -50.35 dBm | -25.35 dB
18,000 GHz 27.000 GHz 1.000 MHz 19.89414 GHz -50.67 dBm -25.67 dB
—
Jjl ) A
Date; 7. APR. 2023 20:48:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 38 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Sp \ = [ sp )
Ref Level 0.00 dBm Offset 8.22 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
.10 ddre—bRuRious—veE—ABe] n -10 dBP—pRURIOUS | INE_ABE] A
-20 def
_LINE_ABS_ [ SPURIOUS (]
40 dBm
0w | _ _ P | .
m -
-70 dBm -70 dém
-80d -80 dB
-90 dB -90 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | AL Rangelow | RangeUp | RBW | Frequency | Power Abs AL
30.000 MHz 1,000 GHz 1,000 MHz 876.14443 MHz -55.50 dBm -30.50 de 30.000 MHz 1.000 GHz 1.000 MHz 900.38231 MHz -55.52 dBm -30.52 dB
1.000 GHz 2,550 GHz 1,000 MHz 2,51920 GHz -51,99 dém -26.99 de 1.000 GHz 2,550 GHz 1,000 MHz 2,54012 GHz -48.65 dém -23.65 dB
2.640 GHz 3,000 GHz 1,000 MHz 2,70270 GHz -46.52 dBm -21.52 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64171 GHz -47.04 dBm -22.04 dB
3.000 GHz 7,000 GHz 1,000 MHz 5,14248 GHz -43.98 dBm -18.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17248 GHz -41.50 dBm -16.50 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.71363 GHz -43.32 dém -18.32 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.75812 GHz -47.51 dém -22.51 dB
10.000 GHz 14,000 GHz 1,000 MHz 11,90751 GHz -52.52 dBm -27.62 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.94351 GHz -52.58 dBm -27.68 dB
14.000 GHz 18,000 GHz 1,000 MHz 17,03487 GHz -50.21 d&m -25.21 de 14.000 GHz 18.000 GHz 1.000 MHz 17.01237 GHz -50.33 d&m -25.33 de
18.000 GHz 27,000 GHz 1,000 MHz 23,24746 GHz -50.53 dBm -25.53 dB 18.000 GHz 27.000 GHz 1.000 MHz 23.83293 GHz -50.63 dBm -25.63 dB
( | ) .- [ I ) .-

21:06:57

Highest Channel / QPSK

Spectrum I

Ref Level 0.00 dem Offset

SGL Count 100/100

8.22 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
-10 dBne—HPHRICHSHINE-ABS n y
-20 dem
| SPURIOUS_LINE_ABS_
-40 dBm
| |
-50 dBm
m
-70 dem
-80 dBm
-90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 980.36732 MHz -55.67 dBm | -30.67 dB
1,000 GHz 2,550 GHz 1.000 MHz 2,53663 GHz -52.92 dBm -27.92 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.65088 GHz -43.94 dBm | -18.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.20247 GHz -43.65 dBm | -18.65 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.80362 GHz -46.07 dBm -21.07 dB
10,000 GHz 14.000 GHz 1.000 MHz 11.90801 GHz -52.73 dBm -27.73 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.02737 GHz -50.35 dBm | -25.35 dB
18,000 GHz 27.000 GHz 1.000 MHz 25.90431 GHz -50.57 dBm -25.57 dB
—
i ) A
Date. 7. APR 2023 21.08:20

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AM1

Page Number

1 A102 of A129




saronas. FCC RF Test Report

Report No. : FG332006B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0100
40 Normal Voltage 0.0119
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0108
0 Normal Voltage 0.0139

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0085
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0123
20 Normal Voltage 0.0058
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AM1

Page Number

1 A103 of A129




SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 66

Peak-to-Average Ratio

Mode
Mod.

LTE Band 66 / 20MHz

RB Size

QPSK

16QAM

Limit: 13dB

Full RB

Full RB

Result

Middle CH

5.07

5.94

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

[
Ref Level 25.40 dom  Offset 5.40 0B
e Att 304 AQT 2 ms @ RBW 20 MHz
(@154 View
|- tx.ﬁ |
0.1 =
0.01-
5
\
1E-D A
1
1E-0 T
1E-O HI
ICF 1.745 GHz Mean Pwr + 20.00 dB.
CGomplementary Cumulative Distribution Function samples: 130000
Mean | Peak crest | 0% | 1% | 0% | o.o1% |
Trace 1 [ 21.31dem | 27.11 dsm .80 6B 2.45 da 432 dB 5.07 dB £.45 08
—_—
[T

Middle Channel / Full RB/ 16QAM

Ref Level 25.40 dom  Offset 6.40 db

o Att 30d8 AQT  2ms @ RBW 20 MHz
@154 View
i“‘-g‘; .
01
0.01-
1E-O
X
1E-0 ¥
X
E-O i\
1
[CF 1.745 GHzZ

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

samples: 130000
Maean Peak crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 20.42 dém | 27.38 dém .55 OB 3.01d8 490 d& 5,94 0B ©.45 db

J ()

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AM1
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samran . FCC RF Test Report Report No. : FG332006B

26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o G G
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 17.27 dBm ELE] 14.71 dBm
20d8 \ 1.74508110 GHz| 20 d8 1.74508950 GHz|
il A 1 26.00 dB) v e i A BB~ 26.00 dB)
. . 1 LR T
10 dem B A 1.233600000 MHz, 10 dem i 1 \ 1.225200000 MHz,
@ dam ) q factor \ 1414.7) o dem I q factor \ 1424.4
/ / \
¥ 2
10 -10 di _‘f
/ \ / \
fal \ /
20 = — 20 = -
P f N i — AV v P
-30 d - QEET: = L
-40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7450811 GHz 17.27 dBm ndB down 1.2336 MHz M1 1 1.7450895 GH2 14.71 d8m ndB down 12252 MHz
T 1 1.7443846 GHz -8.65 dBm nd@ 26.00 d& T1 1 1.7443002 GHz -11.39 dam nd@ 26.00 dB
T2 1 1.7456182 GH2 -8.56 dBm q factor 1414.7 T2 1 1.7456154 GHz -11.42 dBm q factor 1424.4
11 | 11 |
S L J S PAS J ‘

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
W] M B G 16.47 dBm
20d8 N L 1.74600100 GHz, 20ds x 1.74574330 GHz,
1 o~ P Y R Sy 26.00 dB . VONRE T 26.00 dB
10 dem B L 3.086900000 MHZ] 10 dBm B \ 2.045000000 M
Q factor 565.6 Q factor 5
0 dam s 0 dBm v
104 4 -10d 4
\ \
. / \ . S S
[ 20con - ~— iatint —
20 df =30 di
40 -40
-0 d -Sod
&0 -60
od 70 de
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.746001 GHz 18.55 dBm ndB down 3.0869 MHz M1 1 1.7457433 GHz 16.47 dBm ndB down 3.045 MHz
T 1 1.7434505 GHz -7.84 dBm nd2 26.00 d& 1 1 1.7434B35 GH2 -2.42 dam nd2 26.00 d&
T2 1 17465455 GHz -7.67 dBm Q factor 565.6 T2 1 1.7465285 GHz ~9.84 dBm Q factor 573.3
I I
L )i J - L )i J -
pectrum e hectrum e
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
= ELE] 15.81 dBm L) 14.69 dBm
20d8 k 1.74529000 GHz| 20 d8 M1 1.74631900 GHz|
Al B . -
. pderin, S, N VAR 26.00 dB) . N Y, 26.00 dB|
10 dBm [§ Bw 1 4905000000 MHZ| 10 dBm Bw A +.845000000 MHZ|
o dm / Q factor 355.8 o dbm / Q factor | 360.4
Ti {
-10 F ¥ -10 i ‘,f
/ !
0 f 1 =N
N A Ko A VA "\
e e A,
-an a0
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.74520 GHz 15.61 dam ndé down 4,905 MHz M1 1 1.746318 GHz 14.69 dBm ndé down 4.845 MHz
T 1 1.742542 GHz -0.89 dam e 26.00 ds T 1 1.742572 GHz -11.22 dam e 26.00 ds
T2 1 1.747848 GHz -10.25 dBm Q factor 355.8 T2 1 1.747418 GHz -11.12 dm Q factor 360.4
I I
L )i J - L )i J -
Sporton International Inc. (Kunshan) Page Number 1 A106 of A129
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SPORTON LAB.

FCC RF Test Report Report No. : FG332006B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

™ o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 16.43 dBm ELE] 16.46 dBm
20d8 I 1.7483970 GHz 20 d8 1.7423030 GHz
i« I Radidhen PR il | Sannt 26.00 dB) e e Ve A e 26.00 dB)
10 dBm Bw 9.830000000 MHz 10 dem B 9.950000000 MHz
Q factor 177.9 { Q factor 175.1
0 dém f 2 foctor 0 dem + 2 foctor
Ty -‘f
10 ki 10 d
/ /
by~ ~ 20 dem — —
~/ e
o' e
-40 -40
50 d -50 d
601 -60
Fod 70 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.748307 GHz 16.43 dBm ndB down 9.83 MHz M1 1 1.742303 GHz 16.46 dBm ndB down 9.95 MHz
TL 1 1.740085 GHz -9.24 dBm nd@ 26.00 d& T1 1 1.740065 GHz -9.12 dBm nd@ 26.00 dB
T2 1 1.749915 GHz -9.60 dBém q factor 177.9 T2 1 1.750015 GHz -9.33 dBm q factor 175.1
11 | 11 |
S L J ‘ S PAS

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 154+ dBm ELE] 144+ dBm
20d8 1.7392460 GHz 20 d8 L 1.7456290 GHz
B P i A o | S R P 26.00 dB R DATAVET AR T NP VA 26.00 dB
10 o / Ll \ 14526000008 NS 10dom i (e A 24775000008 NS
Q factor ) 121.4 Q factor 118.1
v | voctor | v tioctor |
It
-10 d \F\ -10 d y
\
\ / \
20 20 - Y — .
P T s ek YoV g vy A A A Ly L
a0 et hs gL
-40 -40
50 df -0 d
&0 -60
70 d 70 di
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.730246 GHz 15.44 dBm ndB down 14,326 MHz M1 1 1.745620 GHz 14.44 dB8m ndB down 14,775 MHz
T 1 1.737807 GHz -10.30 dam nd2 26.00 d& 1 1 1.737448 GHz -11.74 dm nd2 26.00 d&
T2 1 1.752223 GHz -10.42 dBm Q factor 121.4 T2 1 1.752223 GHz -11.26 dBm Q factor 118.1
| il |
S L J ‘ S PAS J ‘

LTE Band 66

Middle Channel / 20MHz / QPSK

pectrum e hectrum e
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz ReflLevel 25.40 dam  Offset 5.40 0@ & RBW 300 khz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 14.98 dBm ELE] 13.76 dBm
20d8 ’- 1.7475570 GHz 20 d8 M1 1.7529520 GHz
. NPTV RPN VLU T R 26.00 dB B YOS WP MV | TV P 26.00 dB
10 dBm et o ~law \ 18.861000000 MHz 10 dBm R it BT 19.101000000 MHz
o dm Q factor \ 92.7) o dbm Q factor 91.9)
10 d 1‘ -10d
|
20 | 4 - 20
e VL e A N N
- e - M WIS | bl AR W A
ral 3
-an a0
50 df -0 d
&0 -60
od 70 de
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.747557 GHz 14.38 dBm ndé down 18,861 MHz M1 1 1.752952 GHz 13.76 dBm ndé down 19,101 MHz
T 1 1.735688 GHz -10.13 dam e 26.00 d8 T 1 1.73520 GHz -12.56 dam e 26.00 d8
T2 1 1.75455 GHz -11.17 dam Q factor 2.7 T2 1 1.754391 GHz -11.72 dm Q factor 1.8
I I
L )i J - L )i

J
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LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ﬁ‘m G G
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 16.61 dBm ELE] 14.7 dBém
1
20d8 ¥ 1.74507270 GHz 20 dex 1.74469230 GHz
b L . .
_y AT 7 M L P - 7 M
10 B e B \! 1.093706294 MHz 10 dBm N PoeBul 1.093706294 MHz
o dam F '\ 0dam -
/ \ \
10 d -10 di 1
{ \
| N \
20 St -20 X
nadl I A A
and 30—t N A
-40 -40
50 d S0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7450727 GHz 16.61 dBm M1 1 1.7446923 GH2 14.37 dBm
T 1 1.74445734 GHz 7.69 dam Oce Bw 1.093706254 MHz T1 1 1.74445734 GHz 7.85 dBm Oce Bw 1.093706254 MHz
T2 1 174555105 GHz 5.84 darm T2 1 174555105 GHz 7.04 dam
| il |
S L J S PAS J ‘

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

=

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
17.66 dBm ELE] 17.49 dim
20d8 1.74554550 GHz, 20ds ~ . 1.74438860 GHz,
el 2.745254745 MHz R el I vl 52 1 2.697302697 MHz
10 dBm- 10 dem. 7
/
0 dam 0 dBm § Y
\
-10 d -10 d .
/ \
= 20 a
i B s [
30 di
40 -40
50 d S0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7455455 GH2 17.66 dBm M1 1 1.7443886 GHz 17.49 dBm
T 1 1.74362138 GHz 7.99 dm Occ Bw 2.745254745 MH2 1 1 1.74365734 GHz 3.59 dam Occ Bw 2.607302607 MH2
T2 1 1.74636663 GHz 10.99 dBm T2 1 174635465 GHz 10.09 dBm
I i I
S L J S PAS J ‘

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ﬁ

sectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 15.16 dBm ELE] 14.57 dBm
20d8 ! 174943200 GHz 20ds - 2 1.74489000 GHz
A 4 Ny 186 M b N W . 5C 2 476 M
10 B e DGR BRA Y +.485514486 MHz 10 diem Y o FECBY 4475524476 MHz
[
0 dam | 0 dBm . L
\ / |
\ / \
10 d -10d "
) / \
20 -0 7 1
[y, e Laadid dtad \¥a - s T LTt
30 d -3 -
40 -40
50 d S0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.743432 GHz 15.16 dBm M1 1 1.74489 GHz 14.57 dBm
T 1 1.7427522 GHz 10.46 dam oce Bw 4.4B5514486 MH2 T 1 1.7427722 GHz 9.59 dam oce Bw 4.475524476 MH2
T2 1 1.7472378 GHz 10.38 dBm T2 1 1.7472478 GHz 9.44 dam
| il |
S L J S PAS J ‘
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pe m

Ref Level 25.40 dam

Offset 5.40 d& & RBW 300 kHz

Ref Level 25.40 dém

Offset 5.40 d8 & RBW 300 kHz

o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o ELE] 17.16 dBm ELE] " 6.1+ dBm
2048 & 12 1.7419030 GHz, 2048 1.7492560 GHz,
b e ey s NGO . - A 9.110889111 MHz e L~ )t 8.991008991 MHz
10 dgm- 1 i 10 dém: .
| f \
0 dB3m | | 0 dBm ] \
{ i / \
10 df 8 -10 di s
20 / \ 20 ’f \
N I Y A A 1.7 L R
M ! o i e T A
B V30 der
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.741003 GHz 17.16 dBm M1 1 1.749256 GHz 16.14 dBm
T 1 1.7404446 GHz 12.15 dBm Occ Bw 2.110869111 MHz 1 1 1.7405045 GHz 10.12 dBm Occ Bw £.901008991 MHz
T2 1 1.7495554 GHz 11.90 dam T2 1 1.7494955 GHz 10.32 dam
I i |
S L J S PAS J ‘

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum y
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
15.92 dBm ELE] 14.82 dBm
20d8 1.7496750 GHz 20ds "r\ 1.7996950 GHz
[ P M v A o, EC aa sl 487 M
10 chmr et 13.966633867 MHz 10 dBm {;“ RANN, A e, BEC B, 1€ 13.486513487 MHz
| \
0 dam 0 dBm f .‘
/ !
-10 d 4 -10 d £ v
/ .
/ \ / |
20 20 -
[y S 3 — - -
O A oy ‘354/ S - [N N
-40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.749675 GH2 15.32 d8m M1 1 1.730695 GHz 14.82 dBm
T 1 1.7383167 GHz 10.569 dBm Occ Bw 13.366633367 MH2 1 1 1.7382567 GHz 10.19 dBm Occ Bw 13486513487 MH2
T2 1 17516633 GHz 10.10 dBm T2 1 1.7517433 GHz 8.73 dom
I I
L )i J L )i J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
pectrum Y Y
Ref Level 25.40 dam  Offset 5.40 db = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B e RBW 300 knz
j= Att 30dE SWT 18.9ps @ VBW 1MHz m™ode auto FFT po Att 30dE SWT 189ps @ VBW 1MHz m™ode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
WL1] 14.18 dBm WL1] 1345 dbm
20d8 T . 1.7458390 GHz 20 d8 § 1.7455990 GHz
T A 2 G BV e 7 M T o adn X K Iz 7 M
10 dBar el p o CN LY 17.902097902 MHz 10 diem ?n, PPNV SR, GOPN: -5/ N A 17.902097902 MHz
/
adem { \‘ odem j 4
-10d ,J -10 df - :
J [ \
20 Y Al : 20 )
. N AN \! b W MR ol
£ S - o |
cdadined b \x e ! 4
40 -40
50 di =50 di
-60 -60
7od 70 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
M1 i 1.74583% GHz 14.18 dBm M1 i 1.745599 GHz 13.45 dBm
T 1 1.7350889 GHz 9.14 dam oce Bw 17.902097902 Mz T1 1 1736049 GHz 8.23 dam oce Bw 17.902097902 Mz
T2 1 1.753991 GHz 10.18 dBm T2 1 1.753951 GHz 9.14 dém
) )
L )i J L )i J -
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spec

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_
B 5
Bihe §PURIOUS [INE_ABS PABS {l \\ 20 d1‘_Ihu . Furfr? ps_INE_ABS_]
10 dBm | \ 10 d8 { \
0 dBm T U’ 0 dBm [
-10 dBm - -10 des
SPURIOUS_LINE_ABS_ I 'l )
-20 dem ; \ 20 "r
-30 dem ﬂj / l 30 d| \ y
!

40 dBm o A1 2oidom \m -

- o o L~ —
-50 Sﬁ; A e S0 dB A Mt o SRR PN e
| -50 gom ——— 50 dem P A At s ]
-0 dem 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Al Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -27.65 dém -14.65 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77974 GHz 20,67 dém -9.33 dB

1.709 GHz 1.710 GHz 20.000 kHz 171000 GHz “21.85 dBm -8.95 db 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz -21,56 dém -8.56 dB

1.710 GHz 1.712 GHz 100,000 kHz 171023 GHz 21.50 dBm -8.50 dB 1761 GH2 1790 GHs 1,000 MHz 178102 GHs 27,33 dBm C14.83 dB

Il J i !
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr == || spectrum -
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PAES ,s»—urrfimmu:m:k;a:, PAES
PiNe _fPuRToUS_[INE_ABS PASS Elhe _$PURTO(IS_|INE_ABS_| PAES
10 dém ,"‘"“' z "‘"'\ 10d8 b ’“\
0 dBm ’H \ o du..J t
-10 dBm i -10 dgm \
SPURIOUS_LINE_ABS_ ‘ | I 1
-20 dam 204
o] [ | S L™
-30 dBm # ] | | 20 de o "
M .ﬂ" ey,
-40 dBm: L P 40 df i
it W dem
A Mgl
50 daames e 50de b, I
o0 e RS B S T— em— =
-60 dBm 60 db
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70882 GHz -23.34 dBm -10.34 dB 1,778 GHz 1,780 GHz 100,000 kHz 1.77940 GHz 12,67 dém -17.33 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -32.89 dBm -19.89 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78004 GHz -28.10 dBm -15.10 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71069 GHz 12.65 dBm -17.35 dB 1761 GHz 1,790 aHz 1,000 MHz 178104 GHz 19 26 dBm 696 B
- — =
1 e I ] (]
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SPORTON LAB.
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge / 1

RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr

@1 AvgPwr

Limit ¢theck PABS N _bOFUﬁiwnbl’liH:Is.F-ﬂb_
20 dPNE _FPURTOUS [ INE_ABS PABS ; A} Elhe _ FU?TP ps_JINE_ABS_]
10 dBm ‘. \t\ 10 B : 'E
0 dBm F 0 dBm : \,
-10 dém { -10 dB
SPURIOUS_LINE_ABS_
-20 dém - 20 Tﬂ
-30 dem wa / ll -30d 3
| ) W;f RN
N
. » Wad
Wj,éf NS o i ,}\ . ""H\mm\ o s o
-50 d8m - P — -50 dém AT TP I
60 dem 60dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | AL Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -27.15 dém -14.15 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77971 GHz 19.96 dém -10.04 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.04 dBm -10.04 dB 1.780 GHz 1,781 GHz 20,000 kHz 1.78001 GHz 22,25 dBm Z0.25 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 20.61 dBm -9.39 dB 1761 GH2 1790 GHs 1,000 MHz 178102 GHs 27 26 dBm 1436 B
| ] - , 7.2 cem L
L JU J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == || spectrum -
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPuRTO(S | TNE_ABS | PABS
10 dBm 7 - \ 10d8 fr B \
0 dBm / % 0 dem} .
-10 dem f -10 dgrn ll
SPURIOUS_LINE_ABS_ / | I l
-20 derm: [ \ 0d
0dem ‘ wﬁr | P,
M"IN 'vw‘," f \ '
-40 dBm w"w -40 dém [P ‘Wﬂ"!'.“
L R e
R L Y T T b 508 . i |
o I g —— e ————— B s ST PR s W
-60 dBm 60 dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz ~26.32 dBm -13.32 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77934 GHz 11.43 dém -18.57 dB
1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -34.44 dBm -21.44 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -31.77 dBm -18.77 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71102 GHz 11.72 dém -18.28 dB 1781 aHe 1700 oHe 1,000 MH= 178104 GHz 24 25 dBm 1126 dB
1 J )il ]
L JL J
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LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 Avgpwr @1 AvgPwr
Limit fheck PABS . | SPURIRIEGHYEKARS T
Bl _$PURTOUS | INE_ABS PASS / Eihe _$PURIOUS_JINE_ABS |
10 dBm / 10 d8 \
0 dBm ] \' 0 dBm 1{ {
-10 dem ‘\N -10 dBm #f
SPURIOUS_LINE_ABS_ ﬂ‘ Wﬂ{ 1
20 dem WW l |
/ Ll
-30 dem 30de T
b ] LN L Y
-40 dBm -40 dBm \
W I
smme el I MLI" W T

Y S e et s o N~ Ll -

v 50 dem ]
60 dem 60dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -29.49 dBm 1.777 GHz 1,780 GHz 100.000 kHz 1.77978 GHz 20,69 dém -9.31.dB

1.705 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -15.49 dBm 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -14.18 dBm -1.18 dB

1.710 GHz 1.713 GHz 100.000 kHz 1.71024 GHz 21.16 dBm 1,781 GHz 1,790 GHz 1.000 MHz 1.78133 GHz -26.23 dBm -13.23 dB

T ] - , 623 dem L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS [ TNE_ABS | PABS
10 dBm
7 > ity
b dBm J’ | 3
|
| | ]
-10 dBm + ¥
SPURIOUS_LINE_ABS_ ] 1
-20 dBm: 50 de i Raty, —
-30 dem [ sl o # 30 da \ M
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o e | M‘“"‘Mnm
~40 dém 5 40 denn T —
prepmTR T E ““"ﬂ\wwwm
——
IR 50 derr Phhain,
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -23.63 dBm -10.63 dB 1.777 GHz 1,780 GHz 100,000 kHz 1.77810 GHz 8.73 dém -21.27 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -25.99 dBm -12.99 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -25.10 dém -12.10 dB
1.710 GHz 1.713 GHz 100.000 kHz 1,71184 GHz 2.86 dBm -21.14 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78106 GHz Z17.46 dBm —4.46 dp
i T ~ y
L JL J
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LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit §heck PARS SPURIPIEQHbERSS_ T
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o dam ]J || i
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